

## FLAMMABILITY TEST REPORT

Report No.: LEHTX00578015    Date Received: 21/04/11    Date Tested: 26/04/11    Date Issued: 26/04/11

**Company Name & Address:** FLAMENTEK LIMITED  
FIRE PREVENTION CONSULTANTS  
FOX FARMHOUSE  
SHADINGFIELD  
BECCLES  
SUFFOLK  
NR34 8DD

**Contact Name:** DONNA BARBER

### Sample Details

Customer's description: 'Waterborn' faux suede fabric treated with a **Duraflam-Duracote®** flame retardant formulation by Fabric Flare Linlimited  
Job reference number: 21248-KV0137.11  
Colour: Brown  
End Use: Automotive  
Supplier: Kvardart A/S  
Quoted fibre composition: 85% Polyester / 15% Polyurethane  
Sample description: Brown coloured laminated woven fabric

### Test Specification

Test method: FMVSS 302  
Pre-treatment: None  
Conditioning: Prior to testing for a minimum of 24 hours at 50±5% RH & 21±1°C

### Test Results

On all five specimens flaming did not reach the first marker

### Conclusion

On the basis of the tests carried out this sample meets the requirement of FMVSS 302. **PASS**



STEVEN OWEN  
(Chemical Technologist)

CAROLE SPOWART  
(Flammability Technician)

ANDREW WHITE  
(Quality Manager)

SIMON CHEE  
(Analytical Lab Manager)